

## CERTIFICATE OF SAMPLING AND ANALYSIS

**Test Result:**

No.	Parameter	Unit	Test Result	Test Method
1.	Moisture (As Received)	% wt	6.51	PO – MOM – 01 (XRF)
2.	Manganese Concentrate (Dry Basis)	% wt	50.01	PO – MOM – 01 (XRF)
3.	Iron (Dry Basis)	% wt	0.65	PO – MOM – 01 (XRF)
4.	Silica (Dry Basis)	% wt	0.57	PO – MOM – 01 (XRF)